



**Professional  
Testing  
Laboratory  
Inc.**

7084584730

TEST NUMBER: 0015530  
DATE: 06/26/92

CLIENT: SUPERIOR MANUFACTURING GROUP

TEST METHOD CONDUCTED: ASTM D3884 Abrasion Resistance of Textile  
Fabrics (RPDH Method)

DESCRIPTION OF TEST SAMPLE:

IDENTIFICATION: 737  
COLOR: -----  
ROLL: -----  
CONSTRUCTION: -----  
FIBER: -----  
BACKING: -----

GENERAL PRINCIPLE:

A test specimen is subjected to the rubbing action of two abrading wheels under controlled conditions of pressure and abrasive action. The abrasion wheels rest on the surface of the specimen which is mounted on a rotating platform. Turning of the platform initiates the abrasive action on the test specimen.

TEST RESULTS:

ABRASION WHEEL	H-18
LOAD APPLIED	1000 grams
NUMBER OF CYCLES	5,000
ORIGINAL WEIGHT:	39.46 grams
FINAL WEIGHT:	36.44 grams
WEIGHT LOSS:	3.02 grams

APPROVED BY: *Gary Ashbury*, PRESIDENT

NVLAQ

RECEIVED JUN 29 1992